
January - June 2009
VOLUME 95  •  NUMBERS 1-6 

SPRING ISSUE

OFFICIAL  
BULLETIN                  

Scenes from Operator Training 2009 



Serving the region for over 50 YearS

•Water Distribution 
•Water Storage Facilities
•Wastewater Collection
•Water/Wastewater Treatment
•Storm Water Collection

•Retention/Detention Ponds
•Traffic Engineering 
•Roadway Design 
•Site Development 
•Airport Runways/Taxiways

•Floodplain & Floodway Studies
•Retention Dams
•Hydrologic & Hydraulic Analysis
•Land Surveying 
•GPS/GIS Survey 



OFFICIAL BULLETIN, JANUARY 2009-JUNE 2009  �

Editor
Katie Luther

Assistant Editor
Darin Billing

Business Manager
Darlene Germain

Contributing Authors
Drinking Water Program Staff
[...]
Ford Meter Box Company, Inc...............................................................19
Hawkins Water Treatment Group..........................................................10
Houston Engineering, Inc......................................................................26
Hughes Lift Station Service, Inc............................................................12
Interstate Engineering............................................................................31
Kadrmas, Lee & Jackson...................................................................8, 18
KLM Engineering, Inc...........................................................................31
Larson Data Communications.................................................................7
Moore Engineering, Inc........................................ Inside Front Cover, 21
MVTL ....................................................................................................24
ND Sewage Pump Co.............................................................................21
Pace Construction, Inc.............................................................................7
Sweeney Controls Company..................................................................26
Tonka Water Treatment Systems...........................................................21
Ulteig Engineers................................................................19, Back Cover
Wold Engineering, P.C...........................................................................12

Angle Wells, Ozone and Membranes - A Great Combination................3
North Dakota Water Environment Association 	

Executive Committee Meeting Minutes..........................................9
NDWPCC Joint Board Meeting Minutes..............................................11
AWWA Management Institute Scheduled.............................................13
Governor Hoeven Proclaims Drinking Water Week.............................14
Proclamation Public Works Week..........................................................15
49th Annual Water and Wastewater Operator Training Program.........16
Attendance Roster:   49th Annual Water and Wastewater 	

Operator Training Sessions............................................................17
Operators Pass Certification Exams......................................................20
Operator Certification Exams Scheduled..............................................21
Fluoridation Facts...................................................................................22
Minutes of the Board of Trustees Meeting 	

North Dakota Section of AWWA...................................................23
AWWA Membrane Workshop Held in April.........................................25
ND WARN to Hold Training.................................................................25
Call for Papers:  2010 Surface Water Treatment Workshop..................28
Program Directories...............................................................................32

mailto:kcluther@nd.gov?subject=electronic OB


OFFICIAL BULLETIN, JANUARY 2009-JUNE 2009�


       
     
         

     


  


  
   
   






















OFFICIAL BULLETIN, JANUARY 2009-JUNE 2009  �

Angle Wells, Ozone and Membranes - A Great Combination
 Jim Lennington, Bartlett & West, Inc.

The South Central Water District’s (SCWD) North 
Burleigh Water Treatment Facility incorporates: (1) 
angle wells under the east bank of the Missouri River; 
(2) ozone for oxidation of iron and manganese; (3) 
microfiltration membranes for removal of pathogens 
and the oxidized iron and manganese; (4) low pressure 
reverse osmosis for softening; and (5) ozone for 
disinfection. This unique combination represents 
several firsts for public water systems in the region. 

SCWD needed a reliable high quality source of 
supply for its new water treatment facility 9 miles 
north of Bismarck, and angle wells fit the bill. 
Traditionally, wells have been horizontal or vertical, 
with each having advantages and disadvantages 
under particular situations. However, angle wells are 
increasingly becoming a preferred method of water 
source extraction in shallow aquifers and along water 
channels. Particularly promising applications include 
situations where groundwater is under the influence of 
surface water (e.g., beneath a river). Relatively new to 
water production, angled wells help balance four key 
constraints: transmissivity, drawdown, water quality 
and installation cost. 

The SCWD project included the installation of angle 
wells directly under the riverbed of the Missouri River 
with about 18 to 30 feet of natural occurring sand 
above the well screen. At this depth, test pumping 

showed that a high proportion of the water produced 
would be of similar quality to the Missouri River. 
Deeper vertical wells at the site previously used by 
SCWD had high levels of total dissolved solids, iron 
and manganese which had proven difficult to treat. 
SCWD’s consultant for the angle wells and treatment 
facility,  Bartlett & West, Inc., determined that using 
vertical wells with short well screens in a thin aquifer 
zone would not provide the yield needed, at least not 
without 30 or more multiple vertical wells. The angle 
wells increase the length of well screen in the targeted 
water zone, since the screen is installed at a shallow 
angle of 23 degrees or less, allowing more of the 
high quality groundwater to flow from the well. This 
resulted in fewer wells with a corresponding savings 
in construction and operations and maintenance costs. 
Five angle wells were installed from  2005 to 2007, 
each yielding 300 to 500 gallons per minute (gpm) to 
provide SCWD with enough water for the first phase 
of its treatment facility.

Another promising by product of angle wells is that 
they can take advantage of river bank filtration to gain 
credit for removal of potentially harmful waterborne 
pathogens. This has the effect of potentially reducing 
treatment costs and giving the water district the 
benefit of up to an additional 0.5 log removal credit. 
Microscopic particulate analyses were conducted on 
samples of the raw water taken from the Missouri 

Typical angle well installation



OFFICIAL BULLETIN, JANUARY 2009-JUNE 2009�

South Central Water District (SWCD)
Microscopic Particulate Analysis Results

Sample Date   10/25-26/2005 9/19-20/2005 8/15-16/2005 8/15-16/2005
Sample Source   Missouri River 12” AW-2 16” VW-36’ 2” HDD
Sample Location   Surface Water-Raw Under River Riverbank Under River
Units   Per 100 Gal Per 100 Gal Per 100 Gal Per 100 Gal
Algae   10,000,000 402 0 0 
Diatoms   30,000,000 5,514 0 9 
Plant Debris    -  -  -  - 
Rotifers   20,000     0 0 0 
Nematodes    -  -  -  - 
Pollen (pine)    -  -  -  - 
Ameba   6,000 0 0 0 
Ciliates   0 3,738 14 77 
Colorless Flagellates  -  -  -  - 
Crustaceans    -  -  -  - 
Other Arthropods 10,000 0 0 0 
Other   0  -  -  - 
           
Giardia Detected 1 0 0 0
  #/100 L 58 <0.21 <0.25 <0.22
Cryptosporidium Detected 0 0 0 0
  #/100 L <58 <0.21 <0.25 <0.22

River and from water discharged from the angle 
wells. From these analyses, it was determined that the 
natural riverbank filtration has removed a significant 
majority of microorganisms from the river water as it 
flows through the naturally occurring sands into the 
angle wells. The following table shows some of the 
results from these analyses. 

The groundwater from the wells has an iron content of 
0.4 to 4.5 milligrams per liter (mg/L) and manganese 
of 0.45 to 0.73 mg/L. Hardness ranges from 12 to 
23 grains. Pilot studies were conducted from April 
to August 2005 to determine the effectiveness of 
membranes in removing iron and manganese. The 
pilot study included using chlorine, potassium 
permanganate and ozone to oxidize the iron and 
manganese. Ozone proved to be the most effective 
oxidant when used in conjunction with membranes. 
Microfiltration (MF) proved to be the best technology 
for removing the oxidized minerals. Low pressure 
reverse osmosis (RO) and electro-dialysis reversal 
were both utilized during the pilot study to remove 
the hardness from the membrane filtrate, with low 
pressure RO providing the most cost-effective 
solution. With the treatment methodology determined 
from the pilot study, the project went to the design 
stage with membrane and ozone equipment 
procurement contracts being offered in the spring of 
2006. Construction on the treatment plant began in 
late fall 2006.  

Completed angle wells and pump control building



OFFICIAL BULLETIN, JANUARY 2009-JUNE 2009  �

Water from the angle wells enters the plant and 
passes into the oxidation basin where ozone gas is 
injected. The ozone oxidizes the iron and manganese, 
forming particles which can be removed by the MF 
membranes. The water then flows to a concrete basin 
used as the supply for the MF membrane feed pumps. 
These pumps force the water through MF processing 

trains containing membrane modules. Each process 
train contains 30 membrane modules, each having 
538 square feet of membrane surface area. Each 
process train has space for eight additional modules, 
providing a total of 20,444 square feet of membrane 
surface area in a space approximately 20 feet by 8 
feet. The membranes themselves are manufactured 
in the form of hollow tubes or fibers 1.2 millimeters 
(mm) in diameter with a 0.7 mm inside diameter made 
of a plastic material with a nominal pore size of 0.1 
micron or 1/10,000th mm.  These membranes are 
very effective at removing pathogenic protozoa such 
as Giardia and Cryptosporidium, which have a size 
range of 3 to 10 microns. The membranes received, 
from the North Dakota Department of Health, credit 
for removing 99.99 percent (4 logs) of these pathogens 
and 68.4 percent of virus (1/2 log).  The membranes 
undergo a daily air test to ensure that no fibers have 
broken or have perforations larger than 3 microns. 
All of the water treated at the plant passes through 
the MF membranes to remove pathogens, iron and 
manganese. The membrane process trains also have 
individual turbidimeters so operators can monitor their 
performance. Phase 2 will include the addition of two 
more MF process trains.  When processing water, the 
membranes are washed in a two-step process using air 
injected in the bottom end of each module and filtered 
water sent in a reverse direction. The backwash water  

produced is sent to recovery tanks where the iron 
and manganese sludge removed from the membranes 
is allowed to settle. Water off of the top of these 
basins is recycled to the head of the plant. Iron and 
manganese sludge will be periodically removed from 
these basins and either sent to an existing evaporation 
pond or hauled to a landfill. The membranes are also 
periodically cleaned with warm water and dilute 
solutions of sodium hypochlorite, caustic soda and 
citric acid to remove any organic material and mineral 
scale which may be reducing filtration capacity. 

Water passing through the membranes enters a 
supply tank for the RO membrane feed and bypass 
pumps. This is also the source of supply for the MF 
membrane backwash. The RO feed pumps provide 
pressure across the RO membranes. As the water 
passes through from the high pressure side to the 
low pressure side, the metallic molecules responsible 
for water hardness, along with other dissolved 
constituents, are rejected by the membrane and 
concentrate on the high pressure side. Such water, 
with extremely low levels of dissolved minerals, can 
be very aggressive, leading to problems in distribution 
systems and households. A blend of RO permeate and 
water, which only passes through the MF membranes 
and bypasses the RO membranes, is used to assure 

that the water going out into the distribution system 
has an appropriate level of dissolved minerals. For 
SCWD water a blend of about 60-40 permeate/bypass 
water achieves the water quality goal for hardness 
equal to or less than Bismarck municipal water. The 
RO membranes consist of spiral wound modules 40 
inches long, each with a surface area of 400 square 
feet. The Phase 1 RO process train consists of 20 

Reverse osmosis process train

Microfiltration process train 



OFFICIAL BULLETIN, JANUARY 2009-JUNE 2009�

vessels, each containing seven modules, with a total 
membrane surface area of 56,000 square feet. The 
Phase 2 RO process train will be approximately 
twice the size of the Phase 1 train.  The Phase 1 train 
is capable of producing 650 gpm of permeate. The 
concentrated minerals produced by the RO process are 
contained in a waste stream which is then discharged 
back to the Missouri River. The RO process has 
a recovery of approximately 85 percent, meaning 
the minerals in the feed water are concentrated by 
a factor of approximately 6.7 times their original 
concentration. Project sponsors obtained a North 
Dakota Pollutant Discharge Elimination System 
permit for this discharge. A mass balance calculation 
of this discharge to the river showed that it would 
increase the mineral content in the river by only 0.1 
percent if the plant were running at peak capacity and 
the river had a flow/rate of only 10,000 cubic feet per 
second. Two diffusers were constructed in the river to 
provide mixing of the discharge with the natural river 
flow. The Cornell Mixing Zone discharge modeling 
computer software was used to design these facilities. 
The computer model indicated that full mixing, such 
that the discharged minerals would not be discernible 
from the natural flow, would occur within 20 feet 

downstream of the diffuser.  Similar to the MF 
membranes, the RO membranes are also periodically 
cleaned with warm water and dilute solutions of citric 
acid and caustic soda to maintain their performance.

The graph below illustrates the water quality of the 
feed water angle well supply and the finished water 
produced at the plant. The data are from samples 
collected on a single day in August 2008. The graph 
shows the removal of the iron and manganese by the 
ozone-MF process and the removal of minerals by the 
RO process. 

The blended RO and bypass water enters a 
disinfection contactor where ozone is again injected 
into the water to provide inactivation of viruses which 
were small enough to pass through the MF membranes 
and bypassed the RO membranes. After sufficient 
time in contact with the ozone disinfectant, the water 
flows from this basin to the plant clearwell. Along the 
way, chlorine is injected to provide a residual in the 
distribution system; caustic soda is added to raise the 
pH of the water to provide stabilization; and fluoride 
is injected to help prevent dental decay.  Water is sent 
from the plant clearwell to the distribution system 

SCWD North Burleigh WTP
Mineral Removal Performance

735 733

15

350

432 440

14.2

188

221
230

3.31

83.9

175 177

5

57.6

0.96

0.28

0

100

200

300

400

500

600

700

800

Raw Water MF Filtrate NF Permeate Distribution